

Sl. #	Brand Name	Active/ Generic	Strength	Dosage Form	Main Indication or purpose
1	ADAM 33 20mg	Prednisolone	20 mg	Tablet	Chronic inflammation
2	ADAM 33 5mg	Prednisolone	5 mg	Tablet	
3	ALLYGEST	Allylestrenol	5 mg	Tablet	Threatened and Habitual abortion
4	ANAROXYL	Monosemicarbazone Adrenochrome	5 mg /ml	Injection	Bleeding control
5	ANAROXYL		2.5 mg	Tablet	
6	ATROVAST 10 mg	Atorvastatin	10 mg	Tablet	High Cholesterol
7	ATROVAST 20 mg	Atorvastatin	20 mg	Tablet	
8	AXIBID 250 mg	Cefuroxime Axetil	250 mg	Tablet	Infection of Respiratory or Urinary Tract
9	AXIBID 500 mg	Cefuroxime Axetil	500 mg	Tablet	
10	BROMOTINE	Bromocriptine Mesylate	2.5 mg	Tablet	To inhibit lactation
11	CAPILOK	Tranexamic Acid	500mg/5ml	Injection	To control bleeding
12	CARDIFORT 5	Amlodipine	5 mg	Tablet	Hypertension
13	CARDIFORT PLUS 25	Amlodipine + Atenolol	5/25 mg	Tablet	Hypertension
14	CARDIFORT PLUS 50	Amlodipine + Atenolol	5/50 mg	Tablet	
15	CORABON-D	Coral Calcium/Vitamin D	500mg/200iu	Tablet	Calcium Supplement
16	DECA-DURABOLIN	Nandrolon Decanoate	50 mg /ml	Injection	Debility, COPD, Bronchial Asthma
17	DURABOLIN	Nandrolon Phenylpropionate	25 mg /ml	Injection	
18	FONDY 120	Fexofenadine Hydrochloride	120 mg	Tablet	Allergies (Antihistamine)
19	FONDY 180	Fexofenadine Hydrochloride	180 mg	Tablet	
20	FREEMAX	Aceclofenac	100 mg	Tablet	Musculoskeletal pain
21	GERDO	Esomeprazole	20mg	Capsule	To prevent acidity
22	KETOSHOT	Ketorolac Tromethamine	10 mg	Tablet	Pain management
23	KETOSHOT 30	Ketorolac Tromethamine	30 mg/ml	Injection	
24	LENEA	Tibolone	2.5mg	Tablet	Menopause management
25	LINDA-S DS	Synthetic Oxytocin	10 IU /1ml	Injection	Labour induction and and PPH management
26	LYNES	Lynestrenol / Ethinylestradiol	2.5 mg/ 0.05 mg	Tablet	Cycle Control
27	MARVELON	Desogestrel / Ethinylestradiol	0.15 mg/ 0.03 mg	Tablet	Oral Contraception
30	MICROLON	Desogestrel / Ethinylestradiol	0.15 mg/ 0.02 mg	Tablet	Oral Contraception
31	NUBIS 2.5	Bisoprolol Fumarate	2.5 mg	Tablet	Hypertension
32	NUBIS 5	Bisoprolol Fumarate	5 mg	Tablet	
33	NUPRAZOL	Omeprazole	20 mg	Capsule	Prevent acidity
34	NUSARTAN 25	Losartan Potassium	25 mg	Tablet	Hypertention
35	NUSARTAN 50	Losartan Potassium	50 mg	Tablet	
36	NUVICORT	Deflazacort	6 mg	Tablet	Chronic Inflammation
37	OFMIT	Ondansetron	8 mg	Tablet	Nausea and vomiting
38	ORADEXON	Dexamethasone	0.5 mg	Tablet	Chronic inflammation
39	ORGATRIL	Lynestrenol	5 mg	Tablet	Dysfunctional Uterine Bleeding
40	OVESTIN	Estriol	1 mg	Tablet	Treatment of Climacteric Symptoms
41	OVOSTAT GOLD	Lynestrenol / Ethinylestradiol	0.75 mg/ 0.0375 mg	Tablet	Oral Contraception
42	PULMONT	Montelukast	10mg	Tablet	Chronic Asthma
43	PULMONT 5	Montelukast	5 mg	Tablet	
44	QUINOBID 500 mg	Ciprofloxacin	500 mg	Tablet	RTIs, UTIs, Diarrhoea
45	RONTRIL	Norethisterone	5 mg	Tablet	Dysfunctional Uterine Bleeding
46	ROXADEX	Dexamethasone Sodium Phosphate	5 mg /1ml	Injection	Inflammation and Trauma
47	SAGDON	Domperidone	10 mg	Tablet	Nausea and vomiting
48	SANFIX 400	Cefixime	400 mg	Capsule	Infections (Antibiotic)
49	SANFIX CAPSULE	Cefixime	200 mg	Capsule	
50	SANFIX PFS 50 ml	Cefixime	100 mg /5ml	PFS	
51	SETFREE	Levonorgestrel	1.50 mg	Tablet	Emergency Contraception
52	SPAFLEX 5	Beclofen	5 mg	Tablet	Muscular pain
53	SPAFLEX 10	Beclofen	10 mg	Tablet	
54	TESTANON	Testosterone	250 mg /1ml	Injection	Hypogonadism
55	THYRONOR	Levothyroxine Sodium	0.05 mg	Tablet	Hypothyroidism
56	THYRONOR 25	Levothyroxine Sodium	0.025mg	Tablet	
57	TORIMON 120 mg	Etoricoxib	120 mg	Tablet	Dental pain, Musculoskeletal pain
58	TORIMON 90 mg	Etoricoxib	90 mg	Tablet	
59	TRAXYL	Tranexamic Acid	500 mg	Capsule	Bleeding Control
60	VISCERALGINE	Tiemonium Methyl Sulphate	5 mg/2ml	Injection	Abdominal pain
61	VISCERALGINE	Tiemonium Methyl Sulphate	50 mg	Tablet	
62	ZIFOCAP	Zinc / Folic Acid / Carbonyl Iron	22.5 mg/ 0.5 mg/ 50 mg	Capsule	Iron Deficiency
63	ZOLETA	Letrozole	2.5 mg	Tablet	Breast Cancer, Ovulation induction
64	ZUNAMI	Azithromycin	500 mg	Tablet	Infections (Antibiotic)